
U.S. ARMY ENGINEER DIVISION 
HUNTSVILLE, ALABAMA 

SENECA ARMY DEPOT ACTIVITY 

00142 

• 

~~ 
[!]~ 

DRAFT FINAL 
PROPOSED PLAN 
TWENTY-FIVE NO ACTION SWMUS 
(SEADS 07, 09, 10, 18, 19, 20, 21, 22, 32, 33, 35, 36, 37, 
42, 47, 49, 51, 53, 55, 61, 64A, 64B, 64D, 65, AND 68) AND 
SIX NO FURTHER ACTION SWMUS 
(~EADS 28, 29, 30, 31, 34, AND 60) 
~ENECAARMY DEPOT ACTIVITY (SEDA) JUNEzoo3 



DRAFT FINAL PROPOSED PLAN 
TWENTY-FIVE NO ACTION SWMUS (SEADS 07, 09, · 
10,18,19,20,21,22,32,33,35,36,37,42,47,49,51,53, 

55, 61, 64A, 64B, 64D, 65, AND 68) AND SIX NO 
FURTHER ACTION SWMUS (SEADS 28, 29, 30, 31, 34, 

AND 60) 

SENECA ARMY DEPOT ACTIVITY 
ROMULUS, NEW YORK 14541 

and 

US ARMY CORPS OF ENGINEERS 
[...]
items that exist in and around the cul-de-sac. There 

are no buildings or existing structures near this site. 

Construction debris was deposited at this site from 

1977 to 1984, and scrap wood was deposited here 

from 1984 to 1986. Periodically between 1985 and 

1992 the fire department used this area for fire 

training when they burned scrap wood that could not 

be sold. The exact nature of this fire training is 

uncertain. No historical data exists on the 

procedures used or materials burned. 

The Army proposed SEAD-09 as a Moderately Low 

Priority AOC. This recommendation was 

documented in the final SWMU Classification Report 

(Parsons, 1994), and the EPA and NYSDEC 

concurred with this proposal. 

4.3 SEAD-10: Scrap Wood Pile 

SEAD-10 was used for the storage of scrap wood 

generated from site activities. The Scrap Wood Pile 

encompassed an area measuring approximately 250 

feet long by 185 feet wide that is located on the south 

side of East Kendaia Road near Building 113. This 

portion of the Depot is designated for planned 

industrial development. The general location of this 

SWMU is shown on Figure 1, and presented in 

greater detail on Figure 3. 

Page 5 



Use of the woodpile began in 1986 and continues in 

its present location today. Scrap wood from Depot 

activities is segregated, stored in piles, and was then 
sold to Depot employees and the public. The 

storage area is divided into three sections: 1) an area 

for scrap wood (west pile; 130 feet by 185 feet); 2) an 

area for disposal of wooden pallets (middle pile; 60 

feet by 185 feet); and 3) an area for pressure treated 
wood and poles (east pile; 60 feet by 185 feet). 

SEDA's fire department periodically used wood from 

the scrap woodpile as fuel for fire training exercises 

at other locations. Whenever fire-training exercises 

were conducted, the State of New York was notified 

prior to any burning. 

The Army proposed SEAD-10 as a No Action 

SWMU. This recommendation was documented in 
the final SWMU Classification Report (Parsons, 

1994), and the EPA concurred. NYSDEC reserved 

comment. 

4.4 SEAD-18: Building 709 - Classified 

Document Incinerator 

During its operational history, SEAD-18, the 

Classified Document Incinerator in Building 709, was 

actually located at two different places within the 

north-central portion of SEDA. Between 1956 and 

1983, the first Building 709 was located southwest of 

Building 707, at the edge of the parking lot near the 

North Patrol Road. In 1983, the first Building 709 

was torn down, and a second building also 

designated as Building 709, was constructed in an 

area between Buildings 701 and 702. The 

approximate location of the second Building 709 is 
shown on Figure 1, and in greater detail on 

Figure 2. Both buildings designated as 709 are 

located in the north-central portion of SEDA, where 

the proposed future land use for the site is 

designated as institutional. Both locations were 

included in land that was transferred by the U.S. 

Government to SCIDA on February 14, 2000. The 

transferred land is currently leased to KidsPeace and 

is used as the location of the Seneca Woods 

Residential Program. The last incinerator (SEAD-18) 

was removed prior to the transfer of the land 

surrounding it to SCIDA. EPA concurred as no 
action under the Finding of Suitability to Transfer; 

DEC abstained. 

The Classified Document Incinerator, to the site's 

designation, was a single chamber, propane-fired 

Washburn and Granger model S-200. As it was 

configured, the incinerator did not include any form of 

air pollution control device. The incinerator had a 

rated capacity of 96 pounds per hour {lb/hr), and 

SEDA personnel indicate that its normal charging 

rates was on the order of 30-40 pounds per day 

(lbs/day) of classified paper documents. During its 

use, the incinerator was predominantly used to burn 

classified paper wastes that contained minimal levels 

of plastic, and possibly some glass waste intermixed. 

When the incinerator was used, generated ash was 

tested and accepted for disposal at permitted local 

landfills during the 1980s and early 1990s. There is 
no information regarding practices before this time 

period. 

The Army proposed SEAD-18 as a No Action 

SWMU. This recommendation was documented in 
the final SWMU Classification Report (Parsons, 

1994), and both EPA and NYSDEC concurred with 

this description. 

4.5 SEAD-19: Building 801 - Former 

Classified Document Incinerator 

Between 1956 and 1983, the Army operated a 

Classified Document Incinerator in Building 801, 

which is located in the north-central portion of the 

Depot and designed as SEAD-19. The land in this 

portion of the Depot is designated for a future use of 

conservation/recreation. The approximate location of 

the SEAD-19 is shown on Figure 1, and in greater 

detail on Figure 4. 

The incinerator at Building 801 was used to 
incinerate classified documents. The incinerator is a 

Page 6 



single chamber, propane-fired Washburn and 

Granger model S-200 that does not include any air 

pollution control devices. It has a rated capacity of 

96 lb/hr of refuse, but during the time of its use it had 

a normal charging rate of 30-40 pounds per day 

(lbs/day) of classified paper documents. Personnel 

of SEDA indicate that it was predominantly used to 

burn paper wastes (95%} with some microfilm 

intermixed. 

{Jhe incinerator is currently not in use, and it is no 

longer permitted for use. )When the incinerator was 

used, generated ash was tested and accepted for 

disposal at permitted local landfills during the 1980s 

and early 1990s. There is no information regarding 

practices before this time period. 

The Army proposed SEAD-19 as a No Action 

SWMU. This recommendation was documented in 

the final SWMU Classification Report (Parsons, 

1994 ), and this designation was concurred with the 

EPA and NYSDEC. 

4.6 SEAD-20: Sewage Treatment Plant No. 4 

Sewage Treatment Plant {STP) No. 4 is located on 

the south side of West Romulus Road in the east 

central portion of the Depot. Land surrounding this 

facility is designated for planned industrial 

development. The general location of SEAD-20 is 

shown on Figure 1, and in greater detail on 

Figure 3. 

STP No. 4 was designed to treat a maximum flow 

capacity of 250,000 gallons per day (gpd). Inlet flow 

received includes domestic wastewater with a 

minimal component of industrial discharges 

consisting primarily of boiler plant blowdown fluids. 

The majority of wastewater received originates from 

the administration area, the warehouse area, the 

Military Elliot Acres Housing Complex, and the 

adjacent civilian communities of Romulus and Varick, 

New York. 

STP No. 4 was put online in 1942. Unit operations 

include a bar screen, a wet well, a dual-chambered 

Imhoff tank, a covered trickling filter containing 

plastic media, a secondary clarifier, and two sludge 

drying beds (each measuring approximately 35 feet 

by 35 feet). The effluent from STP No. 4 is 

discharged to an unnamed adjacent stream that 

flows northerly and enters a wetland that is on the 

Depot property. The wetlands . are used as a 

substitute for in-situ tertiary treatment. 

STP No. 4 operated, and continues to operate today, 

under two State of New York permit authorizations. 

STP No. 4's State Pollutant Discharge Elimination 

System (SPDES) number is NY0021296 and its 

NYSDEC identification number is 

8-4530-00006/00035. 

Sewage treatment plants by definition are not 

SWMUs. The Army proposed SEAD-20 as a No 

Action SWMU. This recommendation was 

documented in the final SWMU Classification Report 

(Parsons, 1994), and the EPA and NYSDEC both 

concurred. 

4.7 SEAD-21: Sewage Treatment Plant 
No. 715 

STP No. 715 is located in the north-central to 

northwestern portion of the Depot, west of the 

Depot's former north gate where the perimeter fence 

and the North Patrol Road separate. STP No. 715 is 

located within a portion of the Depot where the 

designated future land use is institutional. The 

approximate location of SEAD-21 is shown on 

Figure 1 and in greater detail on Figure 2. STP No. 

715 is located on land that was transferred by the 

U.S. Government to SCIDA on February 14, 2000. 

EPA concurred with the no action designation under 

the Finding of Suitability to Transfer; DEC abstained. 

When the Army operated STP No. 715, it had a 

permitted wastewater capacity of 300,000 gpd. The 

design capacity of the facility is 750,000 gpd. The 

treatment plant began operations in 1956, and the 

Army ceased operation of the plant on January 1 , 

Page 7 



"\r 

1996 when the troop barracks located in the northern 

portion of the Depot were closed. During the period 

of its operation, the wastewater treatment plant only 

received wastewater from domestic sources. 

STP No. 715's equipment inventory consisted of (as 

of January 1, 1996) a grinder pump and comminutor, 

a primary settling chamber, two rotating biological 

contractors, a secondary clarifier, sand filters, a 

sludge holding tank, a sludge digestion tank {old 

Imhoff tank), and two concrete-lined sludge drying 

beds with gravel and sand floors (approximately 
40 feet by 15 feet each). During its life, sludge 

produced within STP No. 715 was periodically 

removed and transported to SEAD-05 where it was 

stored in the sewage sludge waste piles. The treated 

effluent from STP No. 715 was discharged to Reeder 

Creek. 

Sewage treatment plants by definition are not 

SWMUs. The Army proposed SEAD-21 as a No 

Action SWMU. This recommendation was 

documented in the final SWMU Classification Report 

(Parsons, 1994), and the EPA and NYSDEC both 

concurred. 

4.8 SEAD-22: Sewage Treatment Plant No. 
314 

STP No. 314 was located in the east central part of 

Depot where the land's future use is designated as 

planned industrial development. Figure 1 shows the 

approximate location of SEAD-22, while Figure 3 
shows the area surrounding SEAD-22 in greater 

detail. 

The historic STP No. 314 was constructed in 1941 

and continued to operate until October of 1978 . ..- In 

1978, STP No. 314 was converted to a lift station that 

serviced STP No. 4 (SEAD-20). The lift station 

currently continues to occupy the site of the former 

STP facility. All components of the original STP No. 

314 facility were removed or filled and covered with 

shale and soil subsequent to the shutdown of the 

plant. The area is grassy, but several pieces of the 

former facility's foundation are still evident at the site. 

The historic STP No. 314 included a bar screen, an 

Imhoff tank, a 30-foot diameter trickling filter, a 

secondary clarifier, a chlorination chamber, and a 

sludge drying bed. The rated wastewater flow 

capacity of the plant was 100,000 gpd . The 

wastewater treated at the historic STP No. 314 

· originated from domestic-type sources only; industrial 

wastewater was not treated in the facility. Once 
treated, the effluent from the STP No. 314 was 

discharged to Kendaia Creek. There is no evidence 

that a release of solid or hazardous waste occurred 

from the STP No. 314. 

Sewage treatment plants by definition are not 

SWMUs. The Army proposed SEAD-22 as a No 

Action SWMU. This recommendation was 

documented in the final SWMU Classification Report 

(Parsons, 1994), the EPA and NYSDEC both 

concurred. 

4.9 SEAD-28: Building 360 - Underground 
Waste Oil Tanks (2) 

SEAD-28 is located in the east-central portion of the 

Depot where the land's future use is designated as 

planned industrial development. The general 
location of this SWMU is shown on Figure 1, and 

presented in greater detail on Figure 3. Two 

underground waste oil storage tanks {Tank IDs: NYS 

205 Building 355E and NYS 206 Building 355W) were 

located in SEAD-28. 

Both of the former fiberglass tanks had a capacity of 

2,005 gallons. The depth to the top of each tank was 

4 feet with overburden conditions being crushed rock ._ 

When the two former underground tanks existed, both 

were used to store waste oil for later use as a fuel 

supplement in the boiler located in Building 718. The 
tanks, installed in August 1981, were tested in July 

1988, using the ''Tegrity Tester." The test results 

indicated that both tanks were "tight'' (compared to a 

leak rate standard of 0.05 gallons per hour). 

Page 8 



During a 1990 site inspection, soil staining was noted 

in the area surrounding the tanks, and it was 

presumed that waste oil had been spilled around the 

tank. However, there was no evidence that these 

areas constituted more than surficial contamination. 

Subsequent to the 1990 inspection, SEDA personnel 

reported that the surficial soils were removed and 
disposed of appropriately. 

In July of 1993, oil tank 355W and its associated 

pump-out-pipe were found to contain water. At this 

time, the Army made a decision to remove the tank. 

Upon removal, no residual oil contamination was 
observed within the excavation that had filled with 

groundwater. A small crack was observed on the top 

of the removed tank, but this may have been caused 

during excavation. The Army concluded that the water 

found inside the tank had been poured into it with the 

used oil and that the water inside the pump-out-pipe 
was trapped there by a thick oil sludge that was in the 

bottom of the pipe. 

The remaining 2,005-gallon, used oil tank, identified 

as 355E, remained in service until its removal in 

December of 1994. At the time of its removal, the tank 

was not leaking and oil was not found in the 

excavation. 

The Army proposed SEAD-28 as a Low Priority Area 

of Concern (AOC), and this recommendation was 
documented in the final SWMU Classification Report 

(Parsons, 1994 ). NYSDEC reserved comment and 

EPA recommended no action for this site. 

4.10 SEAD-29: Building 732 - Underground 
Waste Oil Tank 

SEAD-29 is a former 550-gallon, waste-oil 

underground storage tank (UST) that was used to 

store waste oil generated from the automotive 

maintenance shop. The tank was located on the 

southeast side of Building 732, which is located 

within the northern portion of the Depot. This portion 

of the Depot is designated for institutional use. The 

approximate location of SEAD-29 is shown on 

Figure 1, while the vicinity is shown in greater detail 

on Figure 2. 

The tank was originally installed in 1981 and was 

constructed of fiberglass with galvanized steel piping. 

The waste oil stored in the tank was used as a fuel 

supplement in the boilers located in Building 718 

(SEAD-35). The Army discontinued the use and 

removed the tank under the New York UST Program 

before December 31 , 1998Gn order to avoid a 

required regulatory upgrad~ 

The Army proposed SEAD-29 as a No Action 
SWMU. This recommendation was documented in 

the final SWMU Classification Report (Parsons, 

1994), and the EPA concurred; NYSDEC reserved 

comment. 

4.11 SEAD-30: Building 118 - Underground 
Waste Oil Tank 

SEAD-30 was a former waste-oil UST that was 

located on the southern side of Building 118, near 

the intersection of South Street and Second Avenue 

in the east central portion of the Depot. This SWMU 

is located in the portion of the Depot where the future 

use is planned industrial development. The 

approximate location of SEAD-30 is shown on 

Figure 1, while the area surrounding this SWMU is 

shown in greater detail in Figure 3. 

The tank was installed in 1941 and it was used to 

store waste automotive oil generated from Depot 

vehicle maintenance activities. The waste oil stored 

in the tank was used as a fuel supplement in the 

boilers located in Buildings 718 (SEAD-35), 121 

(SEAD-36) and 319 (SEAD-37). The 550-gallon tank 

was constructed of steel and it was buried 

approximately sixteen inches below the surface in 